lisinopril ICI
Prescribing
Notes.

Consult data sheet before
prescribing.

Use: Al giaces of essential
ryoerens ard  rencvascular
rysenenscn Congestve heat
fawre aduncive trerasy.
Presentation: Table's contanng
2.5mg. 5mg. 13mg o 20mg
lisinopr i {'Zestril's.

Dosage and administration:
Mypertension - intally 25mg
cary g Zbmg zose seluom
ACIgUes 3 NRrANELYC "esponiSe!
adjust dose accerdng o
response.  Maintenance  usually
10-20mg once daily. Maximum
s 40mg dasy. D uetc-treated
patients - f possible stoc anretc
2-3 cays petore starting ‘Zestn'
Fes.me Swretic ater f desied
Congestive  heart failure:
tadunctve theqagyl - iniially
2%mg oay :n hospital under
close  medical  superasicn.
increzsing tc 5-20mg once dady
accorang C response.

impaired renal function: May
requre @ lowsr rmantenance
dose. Zestni’ 1s tialysaple.
Elderly . patients: Nc change
*om stenda-d recommendations.
Contraindications: Pregnancy
- stec  terapy 1 sus
pected.  Hypersenstwity 10
Zestrl'. Panents reactirg with
angoneurcte  oedema to pre-
vous AGE inhibiter teatment
Precautions:  Assessment  of
renal functio” s recommenoed.
Rera insufcency  renovas-
Culer  rypedersion  surgeny.
a~aesthesia: possibiity of
nycotenson  especaly I
Ischaemic  heart  disease  anc
cereorovasculer disease Comor-
~ator wth arthypertensives may
‘reease hypoensve  effect
ScTetmes ncreased blocd ured
arg creatng andior cases of
renar ns.fficency if gven
diurezcs  Mimmses  triazide-
rguced  hyookalaera  acd
hyperur caemia  Potassium sup
piements. potassum-sparing
uretcs  ard  o0tassum-con-
tannrg sa* sucsttutes not
recoTTerded. Ingor-igtrac
may reduce nypotensive e“ect.
Possiole -educed resoorse N
Atro-Ca-boean patients Use with
cautior: i~ breastteed ~g mothers.
Co ot .se it aciic steross o
QUtoN t7aCt ODSIILOr OF SOf
pumaonale Moator -tnium seruT
levers fithium sar's administerec.
Side effects: Dizzness. heao-
acre, darrhoea, fatgue. cough
anc nausea Less ‘requenty.
«as~ ar3  astena.  Rarey.
aNgoneu-olic 0edema and Gtner
nypersenstwity reactons, fenal
falure syTgtomatic kyootenson
iespecaty f volume-cepletedy
severe hypotenson (more likey if
severe heart farure) calpration;
ryperkalaema; rcreases it lver
enzymes ard serr  bvaoin
jusualy reversole Onr  QISCO%-
tnuaicn  of  Zestll  and
imactence.

Product licence numbers and
basic NHS cost: ‘Zestrl' 2.5mg
129:02C81 26 tablets 784 3mg
12970204, 28 tabets. £9.83.
10mg  29:02C5: 28 tablets.
£1213. 20mg :2%/0208! 28
tablets, £20.96.

‘Zestril' is a trademark.

Further infoatcn is avalace
“om G Pharmaceutcals (UK,
Southoank.  Aderey  Jark.
Vacclested. Cheshire SK10 4T
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Everyone nas a certain zest for Iife. Zestr!' lets your hypertensive tolerated. ana sutabye ‘or a wde range of hypertensive patierts.

patients enjoy theirs. ‘Zestril' is an effective ACF :nvotter from ICI Your nypertensive patients w.i apprec:ate the corvenient dosage
‘Zestil' 1s taken orce daily, so encouraging gooa patient and good tolerability of "Zestd". It's a therapy they'll find easy to

compliance. A valuable aspect of 'Zestrd" therapy is that it is well wve vtk one wh e helps retain their zest for life.

lisinopril ICI

NOW
INDICATED

FOR
FIRST-LINE
ANTI-HYPERTENSIVE

Once daily for 24 hour BP control

Antihypertensive therapy which helps retain that zest for life.

Further information is available from:- ICI Pharmaceuticals (UK), Southbank, Alderley Park, Macclesfield, Cheshire SK10 4TE
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British Heart Journal April 1991

1840-1990

Published weekly

Associated Specialist Journals
Annals of the Rheumatic Diseases—monthly
Archives of Disease in Childhood—monthly
British Heart Journal—monthly
Cardiovascular Research—monthly

British Journal of Industrial Medicine—monthly
British Journal of Ophthalmology—monthly
Genitourinary Medicine—six issues a year
Gut—monthly

Journal of Clinical Pathology—monthly
Journal of Epidemiology and

Community Health—quarterly

Journal of Medical Ethics—quarterly
Journal of Medical Genetics—monthly
Journal of Neurology, Neurosurgery

and Psychiatry—monthly

Thorax—monthly

Professional and Scientific
Publications

A Registered Business Name of the BMA

BDA News—19 issues a year

BMA News Review—monthly

British Dental Journal—24 issues a year
British Journal of Anaesthesia—monthly
Bulletin of Medical Ethics—10 issues a year
Current Work in the History

of Medicine—quarterly

Eye—®6 issues a year

Héalth Visitor—monthly

Medical History—quarterly

Medical History Supplement—annual

For full details or a sample copy

please contact

The Subscription Manager, British Medical
Journal (or Professional & Scientific Publications),
BMA House, Tavistock Square,

London WCIH 9JR

ABRIDGED PRODUCT INFORMATION

Refer to Data Sheet before prescribing.

INDICATIONS

All grades of essential hypertension and renovascular hyper-
tension. Congestive heart failure (adjunctive therapy).
DOSAGE AND ADMINISTRATION

Hypertension: Initially, 5 mg once daily, reduce starting dose
to 2.5mg if over 65 years, on diuretics or renally impaired.
Adjust dose according to response; maintenance usually 10-
20 mg once daily. Maximum dose 40 mg daily. .
Diuretic-treated patients — if possible stop diuretic two to
three days before starting ‘Innovace’. Resume diuretic later if

required.

Congestive heart failure (adjunctive therapy) Initially, 2.5
mg daily in hospital under medical supervision, increasing to

dnuanlmnmnmdoseoflO—ZOmgomedmlymdmg

to response.

Impaired renal function: May require a lower maintenance

dose. ‘Innovace’ is dialysable.

CONTRA-INDICATIONS

Pregnancy — stop therapy if suspected. Hypersensitivity to

‘Innovace’. Patients reacting with angioneurotic oedema to

previous ACE-inhibitor treatment.

PRECAUTIONS

Assess renal function prior to therapy with ‘Innovace’ and

during therapy where appropriate.

Renal insufficiency; poem’bllnyot‘hypmmmespecmllym

ischaemic heart disease or cerebrovascular disease or in

volmne-depletedpanals,smgerylatmsﬂmm.

Combination with antihypertensives may increase hypoten-

sweeﬂ'ect.lnmpmmtswndibﬂmalmmlmwym

sis increased blood urea and creatinine has been seen,

especially in patients treated with diuretics and/or those with

renal insufficiency. Minimises thiazide-induced hypo-

kalaemia and hyperuricaemia. Potassium supplements, potas-

sium-sparing diuretics, and potassium-containing salt

substitutes are not recommended. )

Possible reduced response in Afro-Caribbean patients. Use

with caution in breast-feeding mothers. Do not use in aortic

stenosis, or outflow tract obstruction. Monitor serum levels of

lithium, if lithium salts are given.

SIDE EFFECTS

Side effects include: dizziness, headache. Others include

fatigue, asthenia, nausea, diarthoea, muscle cramps, rash,

cough.

Less commonly, angioneurotic oedema; other hypersensi-
tivity reactions; renal failure; symptomatic hypotension (espe-
cially if volume-depleted); severe hypotension (more likely if
severe heart failure); hyperkalaemia, hyponatracmia;
increases in liver enzymes and serum bilirubin (usually
reversible on discontinuation of ‘Innovace’); paraesthesiae;

impotence.

BASIC NHS COST

2.5 mg tablets, £10.00 for bottles of 50. 5 mg tablets, £7.86
for 28-day calendar pack; £14.03 for bottles of 50. 10 mg
tablets, £11.03 for 28-day calendar pack; £19.69 for bottles of
50. 20 mg tablets, £13.10 for Z8-day calendar pack; £23.40
for bottles of 50.

Product licence numbers:

2.5 mg tablets, 0025/0220; 5 mg tablets, 0025/0194; 10 mg
tablets, 0025/0195; 20 mg tablets, 0025/0196.

Issued February 1991.

® denotes registered trademark of Merck & Co., Inc.,
Rahway, NJ, USA
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